>
B

49

49

Fe |mmie e e |
NO. |Code Part name quantity
1 1250203 CRANKCASE 1
2 |93012 BALL BEARING 1
3 |93509 OIL SEAL 2
4 1254301 B EERERRENE GOVERNOR ASSEMBLY 1
5 253901 ET SHAFT,GOVERNOR ARM 1
6 [96806 EITE A WASHER,GOVERNOR ARM SHAFT 1
7 263902 1EIE % PIN,LOCK 1
8 [91817 6L BOLT, DRAIN PLUG 2
9 [94004 BG E WASHER,DRAIN PLUG 2
10 265102 HLis f SWITCH ASSEMBLY,OIL LEVEL 1
11 191329 = X16 BOLT M6X16 2
12 1240901 HHEIE DOWEL PIN,CASECOVER 2
13 1251201 EE PISTON 1
14 1251601 EETEHE SCRAPER RING SET ,PISTON 1
15 251502 EHAEE ROD ASSEMBLY., CONNECTING 1
16 255501 EHEH PIN, PISTON 1
17 1241301 EEENE CLIP, PISTON 2
18 250101 HigEE COVER ASSEMBLY, CRANKCASE 1
19 1261401 VLHE OIL PLUG 1
20 (251001 sk CYLINDER HEAD 1
21 251701 #HE1] VALVE,IN 1
22 |255901 HS 07 VALVE EXHAUST 1
23 |261807 i A ME RETURNER,INTAKE VALVE 1
24 (266001 S 1584 SPRING,VALVE 2
25 [261801 #5115 SEAT, VALVE SPRING,IN 1
26 |261803 HS SEAT, VALVE SPRING,EX 1
27 |262201 FRAE PLATE,PUSH ROD GUIDE 1
28 [262101 2 ROCKER ASSY 2
29 |261806 j ROTATOR 1
30 (91012 BOLT, STUD 2
31 [91015 BOLT, STUD 2
32 |252801 CARBURETOR ASSEMBLY 1
33 [95412 FUEL LINE 1
34 (94404 CLIP,FUEL LINE 1
35 |254001 GOVERNOR ARM 1
36 (91823 BOLT,GOVERNOR ARM 1
37 [20016 NUT M6 3
38 [250301 CRANKSHAFT ASSEMBLY 1
39 (266101 LIFTER,VALVE 2
40 |96062 PACKING,CASECOVER 1
41 |252001 CAMSHAFT ASSEMBLY 1
42 1260901 PIN, DOWEL 2
43 (91348 BOLT M8X30 8
44 196063 GASKET,CYLINDER HEAD 1
45 (91321 BOLT M8X80 4
46 |97109 SPARK PULG 1
47 251901 ROD,PUSH 2
48 |250501 SHROUD 1
49 (91325 BOLT M6X12 9
50 (96075 PACKING,HEADCOVER 1
51 |261104 COVER COMP,CYLINDER HEAD 1
52 |265024-010 CONTROL BOXASSEMBLY 1
53 [97210 CHARGE COIL 1
54 250402 FLYWHEEL ASSEMBLY 1
55 |254601 FAN,RECOIL STARTER 1
56 |[254501 PULLEY ,STARTER 1
57 [90004 NUT 1
58 |[97520 IGNITION COIL ASSY 1
59 (91331 BOLT M6X25 2
60 [96065 PACKING,INTAKE 1
61 (252301 INSULATOR,CARBURETOR 1
62 |96067 PACKING,CARBURETOR 1
63 |[94227 SPACER,CARBURETOR 1
64 (252701 p ROD,GOVERNOR 1
65 |[264201 A SPRING, THROTTL RETURN 1
66 |[254708-010 [=zh RECOIL STARTER ASSEMBLY 1
67 |95605 B TUBE BREATHER 1
68 |[254401 BT 1 SHROUD ASSY,UPPER 1
69 (262901 =5 AIR CLEANER ASSEMBLY 1
70 (254101 HEBE SPRING,GOVERNOR 1
71 |245104 iR S AMPLIFIER 1
72 |96083 HSEHTE PACKING,EXHAUST 1
73 |263714 BES MUFFLER COMP 1
74 [90011 iE8 M3 NUT M8 5
75 [94206 EH SPRING WASHER 2
76 |265601 i R4 5 DIPSTICK 1
77 |253109-010 |##miE s FUEL TANK ASSEMBLY 1
78 |260801 : CLIP 1
79 [91333 BOLT M6X28 2
80 |[512007 POSITIVE LEAD 1
81 512017 NEGATIVE LEAD 1
82 (91818 2
83 [249901 CLAMPER CORD A 1
84 (97404 STARTING MOTOR ASSEMBLY 1
85 (91340 BOLT M6X3 1
86 (91346 BOLT M8X25 2
87 (90018 NUT M8 2
88 |[269902 CLAMPER CORD A 1
89 (269901 5 RUBBER, STARTER ASSY 1
90 (91819 il LOCK BOLT 1
91 (262601 i 1
92 |262501 E SHIELD,OUT MUFFLER 1
93 (96001 E GASKET,EXHAUST PIPE 1
94 (95203 E EXHAUST PIPE 1
95 |[93513 =\ OIL SEAL,VALVE 1

LBT

DJ177F-B-LBT-004

it

B

i Bt

4l

IR

A

B

REN

1K

/v/fl

U

ERALHF

X AR EHRAF




